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MODEL NO. BTD200

ITEM PART NO. DESCRIPTION QTY NOTE
003 852657-1 Name Plate   BTD200  24 V   1
004 265995-6 Önmetszo csavar M4x18*   9
005 256176-3 Csapszeg 2,5 HR3000C/4604DW   1
006 183257-9 Motorház BTW200   1

INC. 55
007 416079-5 Eloremenet/hátramenet-átkapcso   1
010 651996-4 Kapcsoló   1
011 344898-8 Tartólemez   1
012 232198-7 LEAF SPRING   1
013 417337-2 H/L Change Lever   1
015 413086-9 Plate   1
016 643983-7 TERMINAL   1
017 231952-6 Tekercsrugó 12 6911DWH   1
018 267101-9 Lapos Alátét 14 6911DWH   1
019 233042-1 Nyomórugó 14 6911DWH   1
020 322537-0 Felfogó hüvely 6911DWH   1
021 216008-6 Acélgolyó 4 216008-6   2
022 421757-4 Gumisapka BTW200   1
023 266271-1 HEX. SOCKET HEAD BOLT M5x35   4
024 151981-2 Kalapácsház kompl.   1
025 267054-2 Lapos Alátét 18 6900DW   1
026 322654-6 ANVIL   1
027 216011-7 Acélgolyó 5,6 216011-7   2
028 324125-9 Kalapács BTW200   1
029 216008-6 Acélgolyó 4 216008-6  25
030 267088-5 Lapos Alátét 28 267088-5   1
031 233079-8 Nyomórugó 30 6904VH   1
032 227005-7 Kúpkerék 24   2
033 324030-0 Tengely BTW200   1
034 256033-5 Csapszeg 6 6905B   2
035 227004-9 Belso fogaskerék 55   1
036 267215-4 Alátét 15   1
037 211237-6 Csapágy GD0602   1
038 417336-4 Hajtómuház müa.BTW200   1
039 211061-7 Golyóscsapágy 6000LLB 211061-7   1
040 638020-0 Mágnesjárom   1
041 519063-0 Forgórész   1

INC. 39,42
042 211021-9 Golyóscsapágy 607LLB   1
043 265995-6 Önmetszo csavar M4x18*   2
044 643968-3 Szénkefetartó   1
045 643969-1 Szénkefetartó   1
047 194435-6 Szénkefe CB441   1
048 643941-3 Szénkefetartó-sapka 5621RDWA   2
053 911006-2 Trapézfeju csavar M3x8 911006-   1
054 689070-8 Hoelvezeto lemez 6908DWA/6   1
055 183257-9 Motorház BTW200   1

INC. 6
056 819063-3 MAKITA címke*   1
A01 193736-9 BATTERY  B2420   1
A03 153634-9 PLASTIC CARRYING CASE COMPLETE   1
B01 ***DC24WA DC24WA BATTERY CHARGER   1
E01 193736-9 BATTERY  B2420   1
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